Spare Part Book GEO

ECO 16 MOD

GEO Italy S.R.L.
Latest release: 16/03/2021 Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: ECO16_MOD_parte 1
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Machine: ECO 16 MOD

Assembly: ECO16_MOD_parte 1

Pos Code Description NOTE Q.

1 GB6177.1-M10 nut 8
2 WCX5G-0024 brace 1
3 GB794-A-M10X25 bolt 8
4 DIN985-M10 Locking nut M10 1
5 WCX5-0013 Cutting blade 1
6 GB97.1-10 PLAIN WASHER 10 8
7 GB5783-M10X30 Bolt M10X30 2
8 RKN120.018 Lower Pin 2
9 WCX5G-0012 base 1
10 GB5783-M10X20 Bolt M10x20 4
11 WCX5G-0111 Cover plate 1
12 DIN985-M12 nut M12 4
13 GB97.1-12 plain washer 12 9
14 GB5783-M12X35 Bolt M12X35 4
15  GB5783-M12X25 Bolt M12X25 1
16 WCX5-0109 Shaft cover 1
17 GB97.1-16 Plain washer 16 1
18  GB5783-M6X20 bolt M6X20 3
19  BH-6.07.092 Manual tube 1
20 WCX5-0011 hopper 1
21 GB97.1-6 Plain washer 6 6
22 DIN985-M6 Locking nut M6 3
23  GB5783-M16X50 Bolt M16x50 1
24 GB93-16 spring washer 16 1
25 WCX5-0102 Stationary blade 1
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Machine: ECO 16 MOD

®
Assembly: ECO16_MOD_parte 1 GMME;_Q
Pos Code Description NOTE Q.
26 GB97.1-8 Plain washer 8 3
27  GB93-8 Spring washer 8 3
28 GB5783-M8X20 bolt M8X20 3
29  WCX5-0108 Trim strip 1
30 GB12-M10X25 Bolt M10X25 3
31 GB96.1-10 Plain washer 10 3
32 WCX5-0107 Rubber plate 2
33  GB93-10 spring washer 10 2
34  GB5783-M10X25 Bolt M10X25 2
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Assembly: ECO16_MOD_parte 2
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Machine: ECO 16 MOD

®
Assembly: ECO16_MOD_parte 2 ng;_p
Pos Code Description NOTE Q.
1 WCX5-0015 Upper cover weldment 1
2 WCM8-10102 SPACER CIRCLE 1
3 WCM8-10101 PRESS BOARD 2
4 WCX5-0016 Discharge weldment 1
5 WCM8-10103 Exhaust hood discharge cover 1
6 WCM8-00041 Lock pin bracket 1
7 WCM8-00038A Lock pin handle 1
8 WCM8-10104 Lock pin 1
9  AM60.01.110 Return spring 1
10  GB119.1-B-4X28 B4x28 PIN 1
11 WCM8-00042 COMPACT NUT 2
12 GB97.1-10 PLAIN WASHER 10 4
13 GB923-M10 Nut M10 2
14 GB12-M10X25 Bolt M10X25 4
15  GB97.1-8 Plain washer 8 16
16 DIN985-M8 nut M8 8
17  GB5783-M8X35 bolt M8x35 2
18  GB5783-M8X30 bolt M8X30 6
19 zL-25.104 R pin 1
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Assembly: ECO16_MOD_parte 3
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Machine: ECO 16 MOD

®
Assembly: ECO16_MOD_parte 3 GMME;_Q
Pos Code Description NOTE Q.
1 UCF208 Bearing seat UCF208 2
2 WCX5-0014 Flywheel weldment 1
3 WCX5-0101 Moving knives 1
4 GB97.1-16 Plain washer 16 4
5 GB5783-M16X50 Bolt M16x50 4
6 GB93-16 spring washer 16 4
7 GB5783-M10X20 Bolt M10x20 1
8 GB93-10 spring washer 10 1
9 WCX5-0109 Shaft cover 1
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Assembly: ECO16_MOD_parte 4
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Machine: ECO 16 MOD

®
Assembly: ECO16_MOD_parte 4 GMME;_Q
Pos Code Description NOTE Q.
1 WCX5G-3101.01 plate 1
2 WCX5G-3104 plate 1
3 DIN985-M10 Locking nut M10 8
4 GB97.1-10 PLAIN WASHER 10 16
5 GB5783-M10X25 Bolt M10X25 8
6 WCX5G-3102.01 plate 1
7 WCX5G-3103 plate 1
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